No.0411NQ0O

SRR GOLDEN WHEEL

/\ 2016.03.30 P16.P17

/\ 2016. 05. 18

/A 2016. 08. 22 P26. P27
Single Needle Lockstitch Super Long Cylinder-Bed Bottom Feed
Sewing Machine For Heavy Duty Materials

CS-411N O
F4 78K PARTS LIST

CHEE SIANG INDUSTRIAL CO.,LTD.



o 0o w »

m

MODEL : CS-411N

#5l INDEX PAGE
FPEER——-——————— FRAME & MISCELLANEOUS COVER COMPONENTS————————————- 2—3
L®EFE-———————— MAIN SHAFT COMPONENTS ————————————— — — — — — — — — — - 4-5
#HE -PHBEFRE - ————— NEEDLE BAR & PRESSURE BAR MECHANISM COMPONENTS ———————- 6—7
EHER--——-—————— FEED MECHANISM COMPONENTS ——————— = ——————— —— — — —. 8—13
TR ————————— HOOK DRIVING SHAFT COMPONENTS—————————————— ——— —- 14—17
RPFEFE———————— TENSION POST COMPONENTS — ——————————— —— ——— — — — —. 18—19
BERs wEER-———— THREAD WINDER & THREAD GUIDE COMPONENTS——————=——————- 20—23
LR — e KNEE LIFTER COMPONENTS ——————=———————— —— — — — — — —. 24—25
REERFE——————— BELT COVER COMPONENTS —————————————————— —— — —. 26—27
REERE-——-—-——————- THREAD STAND COMPONENTS - ——————————— —— —— — — — — —. 28—29
HEHERE———————— TABLE COMPONENTS ——————————— —— — — — —— — — — — — — — - 30—31
Mg——————————- ACCESSORIES PARTS COMPONENTS ——————————————— —— —~— 32—33



FRAME & MISCELLANEQOUS COVER COMPONENTS

A.CS-411N XnuB#&




A. CS—411N A8k

FRAME & MISCELLANEOUS COVER GCOMPONENTS

REF.No NOTE H4 5% 5 FHAH Name of Part B® B =
Part No. QTY Remarks
1 4110111005 mR(E) ————- Face Plate Asm———————— — — — — 1
2 4110111000 mtE———————- Face Plate ——————— —— — ———— (1)
3 4710113300 Bl - —— Thread Guide—————————— — — — (1)
4 ZSB15021 Bk ——————- Screw 15/64-28%235——— — —— ———- 2
9 4710111100 EEZKRA) —— ——Side CoverA———————— — — — — —- 2
6 Z35B09047 Bl e Screw 9/64-40%]——— — —— — —— — — 2
7 WC049001 28 - ————- Washetr——————————— — — — — ~ 2
8 4110111200 BRI B )= = Side CoverB————————————— 1
9 Z5B09047 B e Screw 9/64-40%]——— — — — — — — — — 1
10 4710911500 g ———————- Oil Pipe—————————— — — — ——- 3
11 4110111300 iR ———————- Throat Plate— —— — —— — — — — — — — - 1
12 4110110600 HEE——————- Throat Plate Base——— ———— —— — — 1
13 Z35B09029 Wk ——————- Screw 9/64-40%6—— — — — — — — — — — 1
14 ZSB09012 g ——————- Screw 9/64-40%45——— — — —— ———. 1
15 Z5B12002 g ——————- Screw 3/16-28%12— —~— — —— — —— —~- 4
16 A1013-0B HE-———————- Rubber Plug— — — — —— — — — — — — — — 2
17 XA200025 g - —————- O Wl e s o st e s i e e 6



B.CS—-411N L®WM@&% MAIN SHAFT COMPONENTS

-1
19
2 HEs
17 5 ~®‘
N SV s
18 W\ 15
1g T ‘\\Q;
8 P IN
6 “é'?\\ ‘ b
e A 16
S
19
QO
N
12
4
21
10
/ -
5 12
3 ,“’1
&
@'\‘s 21
20
15



B. CS—411N 8%

MAIN SHAFT COMPONENTS

REF.No NOTE 4455t 6% FHEH Name of Part 5% B i
Part No. QTY Remarks
1 4610120100 oy ——————- e S — 1
2 4710120201 F#EE (£) —— —Main Shaft BushingFront—— — — — — — —- 1
3 4610120300 +TE#EE (h) ———Main Shaft Bushing.Center—— — —— ——- 1
4 4710120400 +EES (H) — ——Main Shaft BushingRear— — —— — — — —- 1
5 4710191301 X ————— Thread Take Up Cam— —— — — — — — — — 1
6 4710121000 $#115:8#E38 — — — —Needle Bar Crank Rod—— — — — — — — —- 1
7 4710121100 ftiEEEFE — — —— Crank Plate—————————————— 1
8 4710121300 §1iEEiE8 — — — — Needle Bar Crank Shaft— — — — — — — —— 1
9 4710122000 ﬁl[,\iﬁ —————— Feed Cam}——————"—H—"""""——-————- 1
10 4110122100 R ——————-— Side Plate— ———— — —— — — — —— —. 1
" 4710122301 EEE —————- Hand Wheel Asm.:————————— — —~ 1
12 4710122500  HH ——————- i s i s e s i sy e 3
13 4710122601 tER ————- Thrust Collar—— ——— —— — — — — — —. 1
14 XA200160 mEg ——————- T i s o st s i it e e 2
15 ZSA15010 B ——————- Screw 15/64-28%15 —— ———————- 3
16 ZSH16004 Rk ——————- Screw 1/4-40%10— — — — — — — — — — — 2
17 YB040045 Rt —(————— Tapered Pin 40X45— —————————- 1
18 ZSL.18001 e -——————- Nut 9/32-28— — — — — — — — — — — — — - 1
19 Z5G18001 Bk —————— Screw 9/32-28%11———————— ——~ 2
20 ZSH15001 Wi — e Screw 15/64-28%6— — — — — ——— — —- 2
21 Z5C11007 Bk = Screw 11/64-40%85——— — —— ———— 9
22 ZSD20003 wk —————— Screw 5/16-24421 — — — — — — — — — — - 2
23 ZSA16025 B e Screw 1/4-40%¢—— —— — — — — — — — - 2
24 4710190100 TR rr i b sy Thread Take Up Lever—————— —— —- 1
i) 4710190200 B -—-————— - 00| A S —— 1
26 #01 4710190220 HE{F ——————- O —— a)
27 #01 4710190230 BEF —————— | 1)
28 4710190300 BifExEE —— — — Roller Sttd—m————————————— 1
29 Z8G20012 R e mmes s Hinge Screw—————————————- 1
30 RE000040 ERR ——~——e E-Shaped Snap Ring (4dmm)— —————— 1
31 ZSL 18001 HE ——————- Nut 9/32-28— — — — — — — — — — — — — - 1
Note GE¥&2) #01..... Selective part EIRE G



C.CS—-411N s%- -1PHARK NEEDLE BAR & PRESSURE BAR MECHANISM COMPONENTS

) 4
8

217

12
21

34 25

22
23



C. CS—411N #t#-3PpIRE{% NEEDLE BAR & PRESSURE BAR MECHANISM

COMPONENTS

REF.No NOTE 4435 % FHEH Name of Part B®E & =
Part No. QTY Remarks
1 4710140100 Hig —————==w Needle Bar—————————— — — — — 1
2 4710140400 #HEEE (L) ———Needle Bar BushingUpper— ——————— 1
3 4710140500 #HEEE(T) — — —Needle Bar BushinglLower— ——————— 1
4 4710140700 g ————- Needle Bar Thread Guide——— — — — —— 1
5 4710140900 g —————- Needle Bar Connecting————————— 1
6 IN794#230 B e e i Needle (794 Nm=230)—— ——————— 1
7 4710141200 ftEEE ————— Needle Bar Cover—— — — — — — — — — —- 1
8 4710141300 HEEEZEFEE —— Cover Plate—————————————— 1
9 ZSA15013 B e Screw 15/64-28%4 —————————— 1
10 ZSA16039 Bk —————= Screw 1/4-40%25— ——— — — — — — —— 1
11 ZSB15032 Bk ~——————- Screw 15/64-28%14— — — — — — — —— — 2
12 Z5B11022 B —————— Screw 11/64-40%]— — — ———— — — —- 1
13 ZSB11076 il == Screw 11/64-40%12— — — — — — — — — — 2
14 4710150100 E ——————- Presser Bar—m———————— — — — — — 1
15 4710150200 HEEE ————- Presser Bar Bushihg—————————— 1
16 4710150300 W ——————- Screw————————— — — — — — — — 1
17 4710150400 BiEaE ————— SPritE = = Fam it i s o s 1
18 4710150500 #5125 88 — — — —Presser Bar Guide Bracket———————- 1
19 4710150600 EEiEEE®E —— — — Hand Lifter Link———————————— 1
20 4710150700 HWiE{ O8®8 —— — — Hand Lifter Cam———————————— 1
21 4710150800 HERER ————- Hand Lifter Lever—— — — —— — — — — —- 1
22 4110151000 B (BEB5mmB) — Presser Foot - ———— —— — — — — — — 1
23 #01 41101510W0  #RBI(ZEBXSmmA) — Presser Foot — — ——— — —— — —— — — 1)
24 4710151500 wEg - —————- T i s et st s St st s i o 1
25 4710151600 WIEREE ————- Grp—————————————— —— — 1
26 4710151800 SEIR, e o ey Thrust Collar————————————— 1
27 ZSH16005 BRI e Screw 1/4-40%45—— —— —— — — — —— 2
28 ZSA16039 By —— Screw 1/4-40%25— — — — — — — — — — — 1
29 ZSH16001 B e Screw 1/4-40%6———————— — — —- 2
30 ZSB09061 o R Screw 9/64-40%135———— —— ———— 1
31 ZSL09001 we ——————- Nut 9/64-40— —— — ——— — — — — — — - 1
32 Z8J16001 i —~————= Screw 1/4-40%65—— —— —— —— — —— 1
33 WA100009 T - —-—————— Tl s s i i s i e i 1
34 YD030020 HEH —————— Spring Pin 3X20———————————— 1
Note CF &) #01..... Optional part 15 R ESCER S



D.CS-411N ZHBE& (1/3) FEED MECHANISM COMPONENTS (1/3)

15




D. CS—411N Z$Bi{% (1./3) FEED MECHANISM COMPONENTS(1.3)

REF.No NOTE F {45k FhaH Name of Part I B =
Part No. QTY Remarks

1 4110160100 i£ & 'b“ ——————— Feed Bar—-———————————————— 1

2 4710160200 ﬁﬂ""ﬁ&ﬁ — — —Feed Bar Link———————— —— — — — 1

3 4710160300 ETFx¥Htéd — —— — Driving Shaft—————————————~ 1

4 461016040A EE——————- Feed Rocker Shaft— — — — — — — — — — — 1

5 4710160600 BEEaES (1) — — - BushingFront——————————— — — 1

6 4710160700 EEHMES (%) — — -BushingRear————————————- 1

7 4110169300 X T HBE B— — — - Feed exchange ArmB—————————- 1

8 4110166100 EREEHER————- Feed Support Plate——————————- 1

9 4710161700 EFFEHMESE — — Driving Shaft Metal—— ——— — ——— —— 1
10 4110162100 EHEER————- Feed Bar Presser———————————- 1
11 ZSK20007 Ba —————— Hinge Screw——————— —— — — — — =~ 1
12 Z5K20009 B ——————- Hinge Screw— — — — — — — — — — = — — - 1
13 Z8G16024 R — = e Hinge Screw————— — — — — — — — — - 1
14 ZSL16004 e ——————- Nut 1/4-24— —— — — —— = e — 1
15 ZSB11041 gk ——————- Screw 11/64-40%]— — — — — — — — — — - 1
16 RE000080 ERfNR ————- E-Shaped Snap Ring (8mm)——————— 1
17 ZSA15037 g ——— - Screw 15/64-28%105—————————- 1
18 ZSB16005 Bt — e Screw 1/4-24¥0————— — — — — — — )
19 ZSA15028 B — s s Screw 15/64-28%] — — ——— — — ——— 1
20 ZSA15037 B ——— e Screw 15/64-28%105——— ——————- 1
21 LG4044-0A TR —————— Thrust Collar—m—————————— — —_ 1
22 LG4014-0A B Thrust Collar————————— — — — —. 1
23 461016040G KE X #h#EF — — - Horizontal Shaft Link—— — — —————— 1
24 4610160408 KEXHBH————- Horizontal Shaft——————— ——— — — 1
25 ZMHO06008 Rt o Screw M6X10%6————— — —— — — — 8
26 4610160600 TR ———- Lower Shaft Bear Up Pedestal— — — ——— 1
27 4610160700 T IFETE L — — - Lower Shaft Bear Up Pedestal— — ———— 1
28 ZSJ11001 BE —— e Screw 11/64-40%12—— —— —— — ——— 2
24 WA049003 :FE —————— washer——————H—"——— - — — — — 2
30 Z5B18004 S s Screw 9/32-28%12— ——— — — — — — — - 2
31 WAOQ079003 ng —————— Washet—————————— — — — — — — 2
32 ZSA16039 e ——— Screw 1/4-40%25—— ———— — — — —— 4
33 ZSB11035 Bt —— == Screw 11/64-40%6— — — — — — — — — — - 2



D.CS—-411N ZHBR%K (2/3) FEED MECHANISM COMPONENTS (2/3)

10



D. CS—411N X¥Bi% (2°3) FEED MECHANISM COMPONENTS(2.3)

REF.No NOTE % {45 8% FHEH Name of Part B & =
Part No. QTY Remarks
1 4110160800 jEEhehE ————— Feed Rocker Shaft Crank——— — — — — — 1
2 4110161400 E=HE —————- Feed Dog— — — — — = == —— — — — — — 1
3 4110165100 =HER-——- Bl e e i s s it s st s s 1
4 4110167800 EH T ———- Feed Exchange Shaft—————————— 1
9 4110168500 Rz —————- Spherical Block———————— — — — —- 1
6 4110168600 BEME—————- Connecting Link———————————— 1
7 4110169200 =R LB A— — — -Feed exchange Arm A—— — — — — — — — - 1
8 6120160600 Eﬁé‘ ———————— BBy o s s i s s o 2
9 E4044-0A GERE ey Thrust Collar— — — — — — — — — — — — —. 1
10 ZSK18028 wk ——————- Hinge Screw——————————— — —- 1
" ZSK18029 Bfg ——————— Hinge Screw———————— — — — — — - 1
12 ZSG16031 Wk ——————- Hinge Screw—————————————- 1
13 Z3B11011 Wtk ——————- Screw 11/64-40%9—— — — — — — — — — - 2
14 ZSA15028 Rk ——————- Screw 15/64-28%] — ———— —— ——— 2
15 ZSB18001 Rk ——————- Screw 9/32-28%1f—— —— — —————~- 1
16 ZSB16005 kR ——————- Screw 1/4-24%20— — — — — — — — — — — 2
17 ZSA16010 B ——————- Screw 1/4-40%45 — — — — — — — — — — - 2
18 WH203001 Ellﬂ —————— Washer———————— — — — — — — — — 2
19 Z25B09007 B —————— Screw 9/64-40%75——— — — — — — — —- 92
20 ZSL.16003 B — = Nut 1/4-24— — — — — — — — — — — — — — 1

XA200025 R e ——— Oil Wick———— —— — — = — e - 1

N
—_



D.

12

CS—-411N X#B& (3/3) FEED MECHANISM COMPONENTS (3/3)

i 14
LU

13 @

15
16
@ Py
10

20



D. CS—411N iX¥Bj{% (3./3) FEED MECHANISM COMPONENTS(3.3)

REF.No NOTE -3k Fhal Name of Part B B &=
Part No. QTY _ Remarks
1 4110160900 oEEYR - ———- = P e i iy i e LSS 1
2 4710161000 EHER ————— Feed Connecting Link—————————~— 1
3 4710161100 EHEAESE —— — — Feed Regulator—-———————————- 1
4 4710161200 BIEHER ————- lever———————— — — — — — — — 1
9 4710161300 ZER —————— Side Cover—————— —— — — — — — — 1
6 4710161600 HERE ————-— Lever Grip——————————————- 1
7 4710161800 HEHAEE ———-lever Shaft—————————————— 1
8 4710161900 g ——————- IR s i g s s s, s et e o 5 1
9 4710162000 PRl ————— B s = it ) e et 1
10 4710162200 EEE —————— Support Plate————————————— 1
11 4710162300 Mk - —————-— B s s s s s o e e iy e 1
12 ZSK18018 Rz ——————- Hinge Screw— — ——————— —— ——- 1
13 2430161200 e ——————- Con-Rod PNn——————————— — —. 1
14 ZSL.18001 Rl ——————- Nut 9/32-28— — — — — — — — — — — — — - 1
15 ZSB12015 PR —e s e Screw 3/16-28%12———— — — — — — — - 2
16 Z5B12036 B ————e Screw 3/16-32%18—— —— ——————- 1
17 Z3B15019 BRIR Screw 15/64-28%9— — — — — — — — — — - 2
18 ZML08001 W ——————- Nut MBX125————— e 1
19 ZMJ05003 IR e Screw M5%X08%15——— ——— — — — — - 1
20 Z25G16032 Wik - Hinge Screw—————————————- 1
21 ZSL.16003 Bl ——————= Nut 1/4-24— — —— — — — —— — — — —— 1



E.CS-411N

14

TwERE (1/2)

HOOK DRIVING

SHAFT COMPONENTS (1/2)

25



E. CS—411N T&BiE (1.72)

HOOK DRIVING SHAFT COMPONENTS (1.72)

REF.No NOTE F {43 i FHER Name of Part 148 B =
Part Ne. QTY _ Remarks
1 4710182500 EER - ————— Hook Driving Shaft Crank— ——— — —— — 1
2 4710182600 B —ememe— Crank Slide Block—— — —— — — — — — —- 1
3 4710182700 - Slide Block Stud———————————— 1
4 4610180100 T ———————- Hook Driving Shaft— — — — — — — — — — — 1
5 4710180301 TEHES(X) ———-BushingFront————————————— 1
6 4710180500 TH#HEE(HR) ——-BushingRear—————————————- 1
L 4710181600 HoaEREIH — — — — Shuttle Driver————————————— 1
8 4710181400 RUEBEEE — — — — Shuttle Race Body— —————————— 1
9 4710183200 Wy ——————- Bobbin—~—————"—————— — — — 1
10 4710183600 #BEZE —(————— Hook Cover———————— — — — — — — 1
11 4710183700  HEEZWIE — — — — Hook Cover Spring—— ————————— 2
12 4710183800 EEffaceE ————— Hook Counter Spring— —— — — — — — —— 2
13 4710183900 g ——————- B Bal—— — o i s s s )
14 4710184000 B ——————— Sorew— — — — — — — ————— e — — — 2
15 Z5G06004 W —— Hinge Screw— —————— —— — — — — - 2
16 4710181300 #é%ﬁﬁ ——————— Hook ——————————— — — — — —- 1
17 #01 4710184210 FEEM —— = Distance Piece— ——— =~ —— — — — — — - 1
18 #01 4710184220 B —————— Distance Piece—————————— — — - 1
19 #01 4710184230 EEw —————— Distance Piecce————————————-~- 1
20 4710184200 EEd#s (#B#E)— — — Distance Piece (Standard)— ——————— 1
21 #01 4710184240 EEdwm —————— Distance Piece—————————— — —- 1
22 #01 4710184250 EEw ——— Distance Piece————————— — — — - 1
23 #01 4710184260 EE@HE —————— Distance Piecce—————— —— — — — — - 1
24 25G12047 BE e Hinge Screw— — — === — ———— — —= 2
25 ZSA15010 B Screw 15/64-28%15 —— ———————- 1
26 ZSA15010 i Screw 15/64-28%15 —— — ——————- 1
21 YB040018 ¥R —————— Tapered Pin 40X18——————————. 1
28 ZMJ08003 B = Screw M8X125%22——— ——————— 1
29 ZSL18003 B ———mmes Nut 9/32-28— — — —— —— —— — — — —- 1
30 LG4044-0A e - A Thrust Collar——————————— — —- 1
31 ZSA16029 Wk ——————- Screw 1/4-40%35— — — — — — — — — — — 2
Note GEEE) #0O1..... Selective part BIRE S

15



HOOK DRIVING SHAFT COMPONENTS (2/2)

THRBE&K (2/2)

E.CS-411N

19 19

21

16

16



E. CS—411N FTHEEHRE (22)

HOOK DRIVING SHAFT COMPONENTS (2.2)

REF.No NOTE F {45k FHhaB Name of Part BE B
Part No. QTY
1 4710181800 B ——————= Connecting Rod———————————— 1
2 4710181900 RLE ———=—= Con—Rod Eccentric Cam————————- 1
3 4710182000 ERIEE—————~ Cam Side Plate— — — — — — — — — — — —_ 1
4 4710182200 EEgR - ————— Oscilating Rock Shaft— — — — — — — — — — 1
9 4710182300 EeiR ————— Hinge Pin—— — — — — — — — — — — — — — 1
6 4710182400 EEHRBEE — — — Rock Shaft Bushing——————————- 1
1 4710182800 EEHR A ————- Slide Plate A—m — —— — — — — — — — — — - 1
8 4710182900 EEHR B ————- Slide PlateB——————— —— — — — —. 1
9 4710183000 i —————— Cofi-Rod Pii— — ——— — — —— — — == 1
10 4710183100 e e e Con-Rod Pin Wedge— —————————- 1
11 4710182100 fHiREHER ————— Cage&Roller—————————————- 1
12 ZSH15006 e —————- Screw 15/64-28%15— — — — — — — — — — 1
A13  ZMJ08003 B ——————— N T A — 9
14 Z3C11002 g ————— Screw 11/64-40%9— — — — — — — — — — - 2
15 ZSA15028 R i e Screw 15/64-28%] — ————————— 1
16 XA300085 g ——————- E] s o i o i s s i B 1
17 LG1275-0A _I_t*g ——————— Plug——~=——————————————— 1
18 ZSD11010 B ——— === Screw 11/64-40%24— — — — — — — — — — 2
19 ZSL11002 e ——————- Nut 11/64-40— — — — — — — — — — — — — 2
20 Z5B12047 BRAR o e s e Screw 3/16-32%18—— — — — — — — — — - 1
21 Z5J15001 B e Screw 15/64-28%10.7——— ——————- 1
Bk ﬁiﬂ——ﬁ-‘rﬁi—ﬂﬂ#ﬁe—ﬁﬁ .o.:SLc = — —— ;

17



F.CS-411N 4WFHM& TENSION POST COMPONENTS

18

11
26 )/
10
9 \
g
12 b N\
(@)
15 o 17
14 2% 18
R Q 20 N ol
h L= o
30 ; Q
N 28

21

24



F. CS—411N

F 88 F BA 1%

TENSION POST COMPONENTS

REF.No NOTE 445t 6% FHhaB Name of Part B®% &’ =
Part No. QTY Remarks
1 4710310105 RAFHHE) ————- Thread Tension Post Asm.— — — — — — —— 1
2 4710310100 PHRIRH4IE — — — — Thread Tension Post——— — — — — — — — )
3 A1025-0A BpEg —————- Tension Disk——————————— — —- 2)
4 ZSN16004 e —————- Thread Tension Stud Nut———— — — — — (1)
o 4710310400 REEE ————- Thread Tension Spring—————————- (1)
6 4710310500 HEE —————- Thread Tension Post Bracket——————- 1
7 4710310600 P = e e Thread Tension Guide—— — — — — ———~ 1
8 4710310700 PG ————- Thread Releasing Plate—— — — — — — — — 1
9 4710310800 REEE ————- Spring B = = e e s s i e e 1
10 4710310900 RigHE ————- SpringB——————————— — —— — 1
11 4710311000 {RihsE I EES® — — Spring Support Plate———— —— — — — — 1
12 4710311100 FEEIRLLIE — — — — Thread Tension Wheel Post— — — — — — —- 1
13 4710311200 AERE ————— Thread Tension Whee| —— —— — — — — — 1
14 XB123001 R ——————— Wheel Felt——— — ——— — — — — — — —- 2
15 4710311400  FEQE ————— FElh BBEH Bl ——— — e )
16 4710311605 () ————- Arm Thread Guide Bottom Asm.— — — ——- 1
17 4710311600 wme -—————- Thread Guide ——— ———————— —— (1)
18 4710311700  FMRR —————— (il Plgts—— ~——— = — )
19 4710311800 HE ——————- Spring————————————— — — — 1)
20 Z3G08005 BRI —— Hinge Screw—————————————- 1)
21 4710312000 BENT) —(———- Frame Thread Guide— ————— — — —— 1
22 ZSL.18003 o ——————= Nut 9/32-28— - ——— —— — — — — — — - 1
23 ZSG12046 B e Hinge Screw—————————————- 1
24 ZS1.15002 we ——————- Nut 15/64-28— — — — — — — — — — — — — 1
25 ZSB11011 -+ R Screw 11/64-4049— — — — — — — — — — - 2
26 Z5B09014 B — s Screw 9/64-40%¢— — — — — — — — — — — 1
27 Z35B09047 B — e Screw 9/64-40%]—— — — — — — — — — — 1
28 ZSC09005 WRFh Screw 9/64-40%75 —— — — —— —— —— 1
29 ZSB09047 B — e Screw 9/64-40%]——— ———— ———— 1
30 ZSN16004 e ——————- Thread Tension Stud Nut———————— 1
31 4710310400 RREE ————- Thread Tension Spring— ————————- 1

19



THREAD WINDER & THREAD

G.CS—-411N &3 RH#BK (1/2)

(1/2)

GUIDE COMPONENTS

29

30

30

26

238

20



G. CS—411N ¥R -#HEEE (1.72) THREAD WINDER & THREAD GUIDE COMPONENTS (1.72)

REF.No NOTE F 45 1% FhaE Name of Part BE® & 2
Part No. QTY Remarks
1 4710320100 B ——————-— Tension Winder Plate— — —— —— —— —— 1
2 ZSB11011 By ——— Screw 11/64-40%9— — — — ———— — —- 4
3 4710320805 EE () —— — — Thread Winder Asm——— ——— — — — —- 1
4 4710320800 T#HEEIK —— — — Thread Winder Base——————— ———- 1)
S 4710320900 Brw —————— Thread Winder Shaft—— — — — — — — — — ()
6 4710321000 EOI R —— — — Spacer———————————————— (3)
7 4710321100 BOlE ————= Bobbin Presser—— — ——— — — — — — — - (1)
8 4710321200 HWER —————— Bobbin Presser Spring— —— — — — ———- (1)
9 Z5B06008 i s e Screw 3/32-56%33———— ——————- )
10 ZSA08007 L R i Adjusting Screw—— ——————— — — — 1)
1 ZSL08001 g ——————- Nut 1/8-44— — —— — — = — e — — )
12 4710321300 BeEdg —————— Bobbin Winder Whee| —— — — — — — — — — (1)
13 4710321400 BEWH —————— Bobbin Winder Frame— — ———— — — — — (1)
14 4710322000 Ry —————— Wheel Ring————————————— — )
15 ZSG11059 PRk ——————- Hinge Screw—————————————- 1)
16 4710321500 B4R O —— — — Bobbin Winder Tension Bracket—————- (1)
17 4710321600 BfadE ————— Spring———————————————— (1)
18 4710321800 PHEHEEE — — — Bobbin Winder Spring—— ———————— (1)
19 4710321900 TR —-———— Thread Winder Shaft Collar— ——— — — —- (1)
20 Z5SB11083 o —————- Screw 11/64-40%18—— — — — — — —— — (3)
21 Z3G11057 Bl — e —— Hinge Screw—————————————- 1)
22 ZSL11007 wE ——————- Nut 11/64-40— — — — — — — — — — — — — a)
23 ZSL.11007 BEg —————= Nut 11/64-40— —— —— — — — —— — — — )
24 ZSA11003 R Screw 11/64-40%5 —— ———————— (2)
25 4710320300 T —————— Stopper———————————— — — —- 1
26 ZsB1107 Tk ——————- Screw 11/64-40%30— ————————— 1
27 4710320400 YR REHIR — — — — Thread Cut & Clamp Plate—— —— — — —— 1
28 Z5B08008 R — e Screw 1/8-44¥4———————— — — — -~ 2
29 4710320500 B —————— Friction Whee] ——— —— ——— — — — — — 1
30 ZSA15028 Bl == Screw 15/64-28%] — —— — — — — — — — 2

21



THREAD WINDER & THREAD

ERE - RERBK (2/2)

G.CS-411N

(2/2)

GUIDE COMPONENTS

14

15

2



G. CS—411N #3283 EB{E (22) THREAD WINDER & THREAD GUIDE COMPONENTS (2.2)

REF No NOTE &5k % FHBH Name of Part BE® B =
Part No. QTY Remarks
1 4710313005 EHIRERB(#) — — Thread Winder Guide Base Asm.— —— ——- 1
2 4710313000 B HABBES — — — Thread Winder Guide Base———————~ 1)
3 4710313100 REE ————— Tension Spring————————————- 1)
4 4710310100 FEEIRHEE — — — — Thread Tension Post— — —— — — — — — — (1)
9 A1025-0A Beg —————- Tension Disk——————————— — —- 2)
6 ZSN16004 HRE ——————- Thread Tension Stud Nut———————— )
7 ZSL18003 PHg ——————- Nut 9/32-28— ————— — —— — — — — - a)
8 4710322200 @ ——————- Thal L Ol s e e i
9 4710322300 sfeE ————- Guide Bracket————————————— 1
10 ZSB11015 Bkt —————— Screw 11/64-40%85— —— — — — — — —— 1
" Z5B08001 R —— = Screw 1/8-44%—— — — — — — — — — — - 1
12 ZSB09047 Hhe ——————- Screw 9/64—40%]— — — —— — — — — — — 1
13 ZSB15004 B ———— Screw 15/64-28%105— — — — —————- 2
14 4610113600 BR—————- Thread Winder Plate— — — — — — — — — —- 1
15 Z5B11011 Bk ——————- Screw 11/64-40%9— — — — — — — — — — - 4

23



H.CS-411N

24

BB &

KNEE LIFTER

COMPONENTS



H. CS—411N ERLEEH{E% KNEE LIFTER COMPONENTS

REF.No NOTE F 5% 55 FHaHE Name of Part B B

Part No. QTY Remarks
1 4710340100 WELAE — — — —Presser Bar Lifting Lnk————————— 2
2 4710340200 PripE®E ————- Presser Bar Lifting Spring———————— 1
3 4710340300 fEEHE — — — — Presser Bar LiftingBar————————— 1
4 4610340400 B2 HE — ———Side ConnectingBar—————————— 1
9 4710340500 ¥ER —————— Litil Bliger— i s i i s et s 1
6 4710340600 EER —————— Link Plate— —— — — —— — — i 1
7 4710340700 FERM e e Link Collar—-——————————— — —. 1
8 4710340800 sEE - ———— S$-Plug———————————————— 1
9 ZSB15001 R ————- Screw 15/64-28%65— — —— — —— ——— 2
10 Z5G15060 B ——meees Hinge Screw— —————— — ——— — — - 2
n ZSG15045 B —me—= Hinge Screw—————————— — — — - 1
12 Z25G15046 W ——————- Hinge Screw————— — — — — — — — — - 1
13 4710341200 Wig —(—————-— Hinge Screw—————————————-~ 1
14 ZSK11037 WEHIREE — — — — Spring Suspension——— ————— —— — 1
15 ZSB15001 Rk ——————- Screw 15/64-28%65— ————————— 2
16 ZSG16025 Ry —————— Hinge Screw—————————————- 1

25



[. CS-41IN E&EB% BELT COVER COMPONENTS

26



[.CS-411IN K % % B 1 BELT COVER COMPONENTS
BR B MR L C A Name of Part (E ¢ # 3x
No Part No QTY Remarks
/A1 4610335100 EHEAN ——— Belt Cover A 1
2 4710335400 FEIETR Direction Lavel 1
3 4710335200 E%EBR — Belt Cover B 1
4 4710335300 BB E G ———— Belt Cover Stud 2
5 ZSB11008 32 44 Screw (11/64-40x5) 5
6 ZSB15001 32 44 Screw (15/64-28x6.5) 2
T ZMT05003 AEH ——— Wood Screw 2
8 WA059005 5 Washer 2

27



J.CS—-411N #RERK

28

THREAD STAND COMPONENTS




J. CS—411N #BZEM&E

THREAD STAND COMPONENTS

REF.No NOTE FH#3iE5 FHaR Name of Part BB B =
Part No. QTY Remarks

1 AT050-0A B Thread Standq— — — — — — — — — — — — — 1

2 ZMT03001 Kiggfg —————-— Wood Screw———————— — — — — — - 3

29



)
















M. CS—411N EHRBHEKEHER (2.73)

NUMERICAL PARTS—LIST (2.73)

F iR H¥ =R ¥ F R ¥ FHRR R

Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE
4710311000 19- 11 4710340100 25~ 1 LG4044-0A 15~ 30 ZMHO06008 9- 25
4710311100 19- 12 4710340200 25— 2 LG7220-0A 31-15 ZMHO08002 31- 32
4710311200 19- 13 4710340300 25- 3 LG7221-0A 31-17 ZMJ05003 13- 19
4710311400 19- 15 4710340500 25-5 LG7222-0A 31- 18 ZMJ06002 31= 23
4710311600 19- 17 4710340600 25— 6 LG7223-0A 31-19 ZMJ06006 17- 13
4710311605 19- 16 4710340700 25-17 LG7224-0A 31- 20 ZMJ08003 15- 28
4710311700 19- 18 4710340800 25- 8 RE000040 5- 30 ZML08001 13- 18
4710311800 19- 19 4710340800 33- 4 RE000080 9- 16 ZML16003 31- 29
4710312000 19- 21 4710341200 25- 13 RE000100 31-21 ZMT05001 29- 2

4710313000 23— 2 4710341400 33~ 3 TLAO30 33- 22 ZMT05003 21-17

4710313005 23- 1 4710910900 33- 1 TLAO40 33- 21 ZSA08007 21- 10
4710313100 23- 3 4710911000 33-9 TLA0S0 33- 20 ZSA09005 33- 15
4710320100 211 4710911005 33-17 TRB09 X 10 33- 24 ZSA11003 21- 24
4710320300 21~ 28 4710911100 33- 8 TRB12X 14 33- 23 ZSA15010 5- 13
4710320400 21= 27 4710911200 33- 10 WA049003 9- 29 ZSA15010 15- 25
4710320500 21- 29 4710911300 33- 11 WA059005 27- 8 ZSA15010 15— 26
4710320800 21- 4 4710911400 33- 14 WA060008 17- 23 ZSA15013 -9

4710320805 21-3 4710911500 3- 10 WAOQ79003 9- 31 ZSA15028 9-19
4710320900 21-5 6120160600 11-8 WA100009 7- 33 ZSA15028 11- 14
4710321000 21- 6 A1013-0B 3- 16 WA100012 31- 22 ZSA15028 17- 15
4710321100 2= T A1025-0A 19- 3 WA149003 31- 27 ZSA15028 21- 30
4710321200 21-8 A1025-0A 23-5 WB 130001 31- 26 ZSA15037 9- 17
4710321300 21-12 A7000-0A 33- 17 WC049001 3-17 ZSA15037 9- 20
4710321400 21- 13 A7010-0A 33-19 WH203001 11- 18 ZSA16010 11-17
4710321500 21- 16 AT010-2A 33- 18 WH212001 31- 23 ZSA16025 5-23
4710321600 21- 17 AT012-1A 33- 2 WH216001 31- 28 ZSA16029 15— 31
4710321800 21- 18 AT050-0A 29- 1 XA200025 3- 17 ZSA16039 7- 10
4710321900 21- 19 BB6001Z2Z 31- 16 XA200025 11-21 ZSA16039 7- 28
4710322000 21- 14 BPUCP205 31- 14 XA200160 o- 14 ZSA16039 9- 32
4710322200 23-8 E4044-0A 11-9 XA300085 17- 16 ZSB06008 21-9

4710322300 23-9 IN794#230 -6 XB123001 19- 14 ZSB08001 23- 11
4710335100 27-1 IN794#230 33- 25 YB040018 15~ 27 ZSB08008 21-28
4710335200 27-3 LG1275-0A 17- 17 YB040045 5-17 ZSB08007 11-19
4710335300 27- 4 LG4014-0A 9- 22 YD030020 7- 34 ZSB09012 3- 14
4710335400 27- 2 LG4044-0A 9- 21 ZMD10003 31- 24 ZSB09014 19- 26

35



36

M. CS—411N FHRBRARKEE (3./3)

NUMERICAL PARTS—LIST (3./3)

F4E BH EFLE H% U B FH5RE BH¥
Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE
Z5B09029 3-13 Z5SB18004 9- 30 ZSK18018 13- 12
Z5B09047 3-6 ZSC09005 19— 28 Z5K18028 11-10
Z5B09047 3-9 Z5G11002 17- 14 ZSK18029 11- 11
ZSB09047 19- 27 ZSC11007 5- 21 ZSK20007 9- 11
Z5B09047 19- 29 ZSC18001 5-19 ZSK20009 9-12
Z5B09047 23- 12 25C24001 31- 30 ZSL06001 33-12
ZSB09047 33- 13 ZSD11010 17— 18 ZS1.08001 21- 11
Z5B09061 7- 30 ZSD20003 5- 22 ZSL09001 7- 31
ZSB11008 27-5 Z5G06004 15— 15 Z5L11002 17- 19
ZSB11011 11- 13 Z25G08005 19- 20 ZSL11007 21- 22
ZSB11011 19- 25 Z5G11057 21- 21 ZSL.11007 21- 23
ZSB11011 21- 2 ZS5G11059 21- 15 Z5L.12003 33-6
ZSB11011 23- 15 ZSG12046 19- 23 ZSL15002 19- 24
ZSB11015 23- 10 Z25G12047 15- 24 ZSL.15004 33- 29
Z5B11022 7- 12 ZSG15045 25- 11 25116003 11- 20
ZSB11035 9- 33 Z25G15046 25- 12 ZSL16003 13- 21
Z5B11041 9- 15 Z5G15060 25- 10 ZSL16004 9- 14
ZSB11071 21- 26 25G16024 9- 13 ZSL.18001 5-18
Z5B11076 7- 13 Z5G16025 25— 16 ZSL.18001 5- 31
Z5B11083 21- 20 Z5G16031 11-12 ZSL.18001 13- 14
Z5B12002 3-15 Z5G16032 13- 20 ZSL.18003 15- 29
ZS5B12015 13- 15 Z25G20012 5- 29 ZSL18003 19- 22
ZSB12036 13- 16 ZSH15001 5- 20 ZSL.18003 23-17
ZSB12047 17- 20 ZSH15006 17- 12 ZSL32003 31- 36
ZSB15001 25-9 ZSH16001 7- 29 ZSN16004 19- 4
Z5SB15001 25- 15 ZSH16004 5- 16 ZSN16004 19- 30
ZSB15001 27- 6 ZSH16005 7- 27 ZSN16004 23— 6
ZSB15004 23- 13 ZSJ11001 9- 28

ZSB15005 33- 16 Z5J15001 17- 21

ZSB15019 13- 17 25416001 7- 32

ZSB15021 3-4 Z5J32001 31- 31

ZSB15032 7- 11 75432002 31- 33

ZSB16005 9- 18 ZSJ32003 31- 34

ZSB16005 11- 16 Z25J32004 31- 35

ZSB18001 11- 15 Z8K11037 25- 14



CS-411N/461/491 A %" w©4t&36498~ T 4ELE B A\ 2016.05. 18

G4-PU46%2 — TSE-01%2
G4-CTC601%4 —=TS56-01%4
KM-1*4 — ANKS-01*4

A ZMLO5005
EP6212—0A
ZMBO3006 Ga-svsiog A\ T96-01
RU20UC-3 %) ANKS-01

7SB15018 _%J/ /@//l

2, i

«ZMB06006—& 2430913500 /' [

*RU2OUCO5—_@ $2— ANKS-01
ZMT03006 . . l
8 '
“VW023113

/7

J \ ;
| ?
* . * KQT06-00 3 %)
AB1751—1A 6120280100 Gg VJ032118 ZMJ05008

*ZSB11028 —2y VJ032121A '
“ZMBQ3006 TSG 01 ’ 461S /461SF s mwes
& ' ANKS 01 /
*2430913500
ANKS-01
*ZMT03006 — ﬁ A\
\@"—*ZMLOJOOZ
*SV—5101 A )
*VJ032061 TSB-01 R R SEES R

#—*vJ032118

@—*woszzom A



